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PAL System - Accessories and 
Mounting Options

PAL System - Accessories
Item Part No. Price Description Weight (lbs) Drawing Link

PAL-ACC01 $11.50 NITRA base mount, panel. Package of 2. For use with PAL series. 
Mounting screws included. 0.1 PDF

PAL-ACC02 $2.00 NITRA M8 protective cap, for use with PAL series. 0.05 N/A

PAL-ACC03 $1.00 NITRA M12 protective cap, for use with PAL series. 0.05 N/A
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Mounting Options
Using the PAL-ACC01

1. �Mounting to DIN rail: tighten the set screws into modules E (electrical connection) and C (closed end plate).
2. �Mounting on a flat surface: use the pair of brackets part number PAL-ACC01 and the M5x20 screws supplied.  
You can choose where to position the brackets in relation to the base:
2a. �Protruding brackets:  Can be used to install the base + brackets unit from above. First secure the brackets to 

the modules E and C using the set screws, then secure everything with M5x20 screws.
2b. �Concealed brackets: the overall dimensions of the base are reduced. First secure the brackets to the flat 

top with M5x20 screws, then place the base onto the brackets and lock the two set screws provided in the 
modules E and C.

3. �Mounting through a wall: use the brackets part number PAL-ACC01. The brackets come with M6 threaded 
holes and can be fixed with M6 screws (not included in the supply) passing through the wall. The brackets 
can fixed either protruded or concealed.

Note: Planar surfaces are required to ensure correct mounting. Avoid twisting or bending  the valve units.

www.automationdirect.com Pneumatics - Nitra Pneumatic Automation Link (PAL) tPAL-21

For the latest prices, please check AutomationDirect.com1-800-633-0405

http://www.automationdirect.com/pn/PAL-ACC01
https://cdn.automationdirect.com/static/drawings/PAL-ACC01.pdf
http://www.automationdirect.com/pn/PAL-ACC02
http://www.automationdirect.com/pn/PAL-ACC03
http://www.automationdirect.com/pn/PAL-ACC01
http://www.automationdirect.com/pn/PAL-ACC01
http://www.automationdirect.com/pn/PAL-ACC01
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